
ポイント 
Point

SSZ-III ローターヘッドAssy
SSZ-III rotor head assembly 0414-408

138 FUKAWA-CHO, FUCHU-SHI,
HIROSHIMA-PREF., JAPAN. 〒726-0004
TEL:81-847-40-0088 FAX:81-847-45-7670
http//model.hirobo.co.jp/

広島県府中市府川町138 〒726-0004
TEL:（0847）40-0088（代） FAX:45-7670
http://model.hirobo.co.jp/

2521-126（0414-283用）別売 
(For 0414-283) sold separetely

0414-283
（別売） 
(Sold separetely)

2506-043
0414-283の
ブレードを使用
する場合に0404-611
とセットで使用
When using the 
0414-283 blades, use 
these together with 0404-611.

2521-127（EX・WCメインブレード用）別売 
(For EX・WC main blade) sold separetely

0404-808
0404-809 
（別売） 
(Sold separetely)

2505-007

2500-091

2532-055

0414-412

0404-611
グリップ厚14mmのブレード用
For the blades with clip thickness of 14mm.

0404-612
グリップ厚12mmのブレード用
For the blades with clip thickness of 12mm.

0414-389
0414-383

0414-408

2500-090
2521-123

2506-035
2529-003

0414-410
0414-384

0414-304

0414-4092521-124

2539-009

2506-041

2532-021

2532-021

2524-001

2522-001

2500-044
2532-021

2532-040

0403-202

2539-011

2506-004

2532-001

2532-030
2500-073

2521-078

2530-004

0414-382

2511-032

2531-001

2531-001
0404-347
0404-348
0404-711

0414-108

2522-008
2522-021

0404-817

2532-049

0414-411

2532-031

2525-007

2532-028

2531-003

2500-073

2500-061

2521-080

小
Small

大
 Large

1
2

3
1

1

3

3

2

この穴を使用します。
Use this hole.

修正率 Adjustment ratio

修正率とは、スタビライザーバーの傾き角に対するブレードホルダーの
ピッチ変化の比率です。修正率が大きい場合、スタビライザーバーの傾
き角に対するブレードホルダーのピッチ変化が大きいことを意味します。
The adjustment ratio is the ratio of the change in the blade holder pitch to the 
stabilizer bar angle. When the adjustment ratio is high, the ratio of the change in 
the blade holder pitch to the stabilizer bar angle is high.

SSZ-IIIローターヘッドでは、③の穴でローターヘッドの比率を調整しています。① ②
の穴を使用する場合は、ピッチを再調整して各自のフィーリングに合わせたセッティ
ングを行ってください。
※フライトフィーリングはローター回転数やブレードの種類、スタビライザーバーの
長さ、エンジンのパワー等によっても変化します。

The rotor head ratio of the SSZ-III rotor head is adjusted with the ③ holes.
When using the ① and ② holes, readjust the pitch to match the flight feeling.
* The flight feeling varies with the rotor speed, type of blade, stabilizer bar length, and engine 

power, etc.

シーソーの取付向きにご注意ください。
Note the direction of the seesaw

A  から見た図
View from  A

①、③を使用
する場合
When using the
① or ③ settings

②を使用する場合
When using the ②
setting

ミキシングアームの取付位置は③を使用して下さい。
Attach mixing arms at location ③ for initial setting.

メインマスト
Main mast

185mmの穴を使用してください。
Use holes for 185mm length.18

5m
m

19
5m

m
19

9m
m

ピッチロッド(2セット)
Pitch rod (2 rods)

ミキシングアームロッド(2セット)
 Mixing arm rod (2 rods) 60mm

約44mm　Approx. 44mm

スタビライザーコントロールロッド（2 set）
Stabilizer control rod (2 sets) 40mm

24mm

32.5mm

約2mm
Approx. 2mm

両方共2.5mmカットします
Cut 2.5mm of both rod ends.

注 意  Caution

この度は、SSZ-IIIローターヘッドをお買上げいただき、
ありがとうございます。
スタビライザーバー、スタビライザーブレードは別売です。
Thank you purchasing the SSZ-III rotor head.
The stabilizer bars and the stabilizer blades are sold separately.

* The prices in parentheses are the prices excluding consumption tax.

16mm

注 意  Caution

Brg. ø8Xø16 スラスト
Bearing ø8Xø16 thrust

ブレードホルダー
Blade holder

内径の大きい方
Larger hole

内径の小さい方
Smaller hole

ミゾが内側
Grooves are 
inside

必ずグリスを塗付
Make sure to 
apply grease

コード No.
Code No.

品名 
Part

入数 
Q'ty

税込価格 
(税抜価格 )円 

Price (Yen)

備考 
Remarks

0403-202 ストッププレート 
Stop plate 1 420

(400)
FW付 
With FW

0404-347 スタビライザーバー ø4X490
Stabilizer bar ø4X490 2 1,050

(1,000)

0404-348 スタビライザーバー ø4X535
Stabilizer bar ø4X535 2 1,050

(1,000)

0404-611 ブレードスペーサー 2T
Blade spacer 2T 4 840

(800)

0404-612 ブレードスペーサー 3T
Blade spacer 3T 4 840

(800)

0404-711 WCスタビライザーバー ø4X555
WC stabilizer bar ø4X555 2 1,050

(1,000)

0404-808 WCメインブレード L=680カーボン 
WC main rotor blade L=680 carbon

1式 
1 set

27,090
(25,800)

0404-809 EXメインブレード L=680 (FRP)
EX main rotor blade L=680 (FRP)

1式 
1 set

15,540
(14,800)

0404-817 SSR-Vスタビコントロールアーム 
SSR-V stabilizer control arm 2 2,625

(2,500)

0414-108 スタビライザーブレード 
Stabilizer blade 2 1,890

(1,800)
ストッパー，ネジ付 
With stopper and screw

0414-283 EX FRPメインブレード L=680対称翼 
EX FRP main rotor blade L=680 symmetry

1式 
1 set

14,490
(13,800)

0414-382 FFZ-III シーソー 
FFZ-III seesaw 1 2,625

(2,500)
ベアリング圧入済 
Bearing pressed

0414-383 FFZ-IIIセンターハブ 
FFZ-III center hub 1 3,990

(3,800)
ベアリング別売 
Bearing is sold separately

0414-304 SSR-VIIピッチアーム
SSR-VII pitch arm 1 2,625

(2,500)

0414-384 FFZ-IIIフェザリングスピンドル 
FFZ-III feathering spindle 1 525

(500)

0414-389 FFZ-IIIダンパーゴム #60
FFZ-III damper rubber #60 2 1,365

(1,300)
M4X12CS付属 
With M4X12CS

0414-408 SSZ-IIIローターヘッド ASSY
SSZ-III rotor head assembly

1式 
1 set

52,290
(49,800)

0414-409 SSZ-IIIブレードホルダー 
SSZ-III blade holder

1式 
1 set

8,400
(8,000)

0414-410 SSZ-IIIヨーク 
SSZ-III yoke 1 9,450

(9,000)

0414-411 SSZ-IIIミキシングアーム 
SSZ-III mixing arm 1 3,990

(3,800)

0414-412 ø5ドラッグメタル 
ø5 Drag metal 4 1,050

(1,000)

2500-044 Brg. ø8Xø16X5 ZZ 2 1,260
(1,200)

2500-061 Brg. ø4Xø9X4 ZZ 2 1,260
(1,200)

2500-073 Brg. ø4Xø8X3FZZ 2 1,260
(1,200)

2500-090 Brg. ø5Xø13X4F ZZ 2 1,260
(1,200)

2500-091 Brg.スラスト  ø8Xø16X5H
Bearing thrust ø8Xø16X5H 2 1,680

(1,600)

2505-007 M4ナイロンナット 
M4 nylon nut 10 210

(200)

2506-004 FW ø3Xø8X0.5T 20 105
(100)

2506-035 FW ø8Xø12X0.1T 10 420
(400)

2506-041 FW ø5Xø12X1.5T 5 630
(600)

2506-043 FW ø6Xø22X1.3T 4 840
(800)

2511-032 クロスメンバー M2X109（ ø5ボール付） 
Cross member M2X109 (with ø5 ball) 2 1,260

(1,200)

2521-078 カラー 2.6X4X4F
Collar 2.6X4X4F 2 525

(500)

2521-080 カラー 2.6X4X12S
Collar 2.6X4X12S 2 525

(500)

2521-123 カラー 4X5X4.3F 7X0.4
Collar 4X5X4.5F 7X0.4 2 525

(500)

2521-124 カラー 12X15.9X6.8
Collar 12X15.9X6.8 2 525

(500)

2521-126 カラー 5X6-8X14
Collar 5X6-8X14 2 525

(500)
ø5ドラッグボルト用 
For ø5 drag bolt

2521-127 カラー 5X8X11.5
Collar 5X8X11.5 2 525

(500)
ø5ドラッグボルト用 
For ø5 drag bolt

2522-001 アジャストロッド M2X16
Adjust rod M2X16 5 525

(500)

2522-008 アジャストロッド  M2X60
Adjust rod M2X60 5 525

(500)

2522-021 アジャストロッド  M2X40
Adjust rod M2X40 5 525

(500)

2524-001 M2ロッドエンド 
M2 ball link 10 525

(500)

2525-007 EX ø5ボール  台付 
EX ø5 ball with stand 10 1,050

(1,000)

2529-003 Oリング P-7
O-ring P-7 5 315

(300)

2530-004 ピボットボルト（ D） 
Pivot bolt (D) 2 420

(400)

2531-001 セットスクリュー M3X3
Set screw M3X3 10 315

(300)

2531-003 セットスクリュー M4X4
Set screw M4X4 10 315

(300)

2532-001 キャップスクリュー M3X6
Cap screw M3X6 10 420

(400)

2532-021 キャップスクリュー M4X10
Cap screw M4X10 10 630

(600)

2532-028 キャップスクリュー M2X8
Cap screw M2X8 10 840

(800)

2532-030 キャップスクリュー M2.6X8
Cap screw M2.6X8 10 840

(800)

2532-031 キャップスクリュー M2X6
Cap screw M2X6 10 840

(800)

2532-040 キャップスクリュー M4X12
Cap screw M4X12 10 630

(600)

2532-049 キャップスクリュー M2.6X15
Cap screw M2.6X15 10 840

(800)

2532-055 ドラッグボルト ø5
Drag bolt ø5 2 630

(600)

2539-009 ボタンボルト M5X10
Button bolt M5X10 2 315

(300)

2539-011 ボタンボルト M3X8
Button bolt M3X8 2 315

(300)

この穴を使用します。
Use these holes for initial setup.

ミキシングアーム
Mixing arm


